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ESSENTIAL DRUGS FOR DISTRICT/ SUB DISTRICT HOSPITAL, NHM MIZORAM 

S/No Name of Drug 
Level of care in 

NLEM Dosage Type 

General Anesthetic and Oxygen 
1 Isoflurane S,T Inhalation 
2 Ketamine P,S,T Injection 50 mg/ml 
3 Nitrous oxide P,S,T Inhalation 
4 Oxygen P,S,T Inhalation (Medicinal gas) 
5 Propofol P,S,T Injection 10 mg/ml 

Local anaesthetics 
6 

Lignocaine P,S,T 
Topical forms 2-5% 

7 Injection 1%,2% 
Pre-operative medication and sedation for short term procedures 

8 Atropine P,S,T Injection 1 mg/ml 
9 Glycopyrrolate S,T Injection 0.2 mg/ml 

10 Midazolam P,S,T Injection 5 mg/ml 
11 Morphine P,S,T Injection 10 mg/ml 

Analgesics, anti pyretics, non steroidal anti inflammatory medicines 
12 

Diclofenac P,S,T 
Tablet 50 mg 

13 Injection 25 mg/ml 
14 Ibuprofen P,S,T 

Tablet 200 mg 
15 Tablet 400 mg 
16 

Paracetamol P,S,T 
Tablet 500 mg 

17 Syr 125mg/ml 
18 Injection 150 mg/ml 
19 Tramadol P,S,T 

Capsule 50 mg 
20 Injection 50 mg/ml 

Anti-allergic and medicines used in anaphylaxis 
21 Adrenaline P,S,T Injection 1 mg/ml 
22 Cetrizine P,S,T 

Tablet 10 mg 
23 Oral liquid 5 mg/5 ml 
24 Dexamethasone P,S,T 

Tablet 0.5 mg 
25 Injection 4 mg/ml 

    26 Hydrocortisone P,S,T 
Powder for  

27 Injection 100 mg 
28 Pheniramine P,S,T Injection 22.75 mg/ml 

Antidotes and other substances used in poisoning 
29 Activated charcoal P,S,T Powder (as licensed) 
30 Calcium gluconate P,S,T Injection 100 mg/ml 
31 Naloxone P,S,T Injection 0.4 mg/ml 
32 Neostigmine P,S,T Injection 0.5 mg/ml 
33 

 
Snake venom 
antiserum a) Soluble/ 

 
P,S,T 

a) Injection 
b) Powder for Injection 
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liquidpolyvalent 
 b) 
Lyophilizedpolyvalent 

Anticonvulsants/ Anti-epileptics 
34 Magnesium sulphate S,T Injection 500 mg/ml 

   35 
Phenobarbitone 

 
S,T 

Tablet 30 mg 
36 Oral liquid 20 mg/5 ml 
37 Injection 200 mg/ml 
38 Phenytoin P,S,T Tablet 100 mg 

Intestinal Anti-helminthics 
39 Albendazole P,S,T 

Tablet 400 mg 
40 Oral liquid 200 mg/5ml 

Antibacterial 
41 

Amoxicillin (A) + 
Clavulanic acid (B) 

P,S,T 

Tablet 500 mg (A)+125mg (B) 

42 Dry Syrup  
125 mg (A) + 31.25 (B)/5 ml 

43 
S,T 

Powder for Injection  
1 g (A) + 200mg (B) 

44 Powder for Injection  
500mg(A) +100mg(B)  

45 Ampicillin P,S,T 
Powder for Injection 500 mg 

46 Powder for Injection 1 g 
47 Benzathine 

benzylpenicillin 
 Powder for injection 6 lacs unit 

48 
Cefixime S,T 

Tablet 200mg 
49 Oral liquid 50mg/5ml 
50 

Ceftriaxone S,T 
Powder for Injection 250 mg 

51 Powder for Injection 1 g 
52 

Azithromycin 
 

P,S,T 

Tablet 250 mg 
53 Oral liquid 200 mg/5ml 
54 Powder for Injection 500 mg 
55 

Ciprofloxacin 
 

P,S,T 

Tablet 250 mg 
56 Oral liquid 250 mg/5ml 
57 Injection 200 mg/100 ml 
58 Co-trimoxazole 

[Sulphamethoxazol e (A) 
+ Trimethoprim (B)]  

P,S,T  

Tablet 400 mg(A)+80mg(B) 
59 Oral liquid 

 200 mg (A) + 40 mg(B)/5ml 
60 Erythromycin P,S,T Tablet 500mg 
61 Doxycycline P,S,T Capsule 100 mg 
62 Gentamicin  Injection 40 mg/ml 
63 

Metronidazole P,S,T 

Tablet 400 mg 

64 Oral liquid 200 mg/5 ml 
65 Injection 500 mg/100 ml 

Antifungal medicines 
66 Clotrimazole P,S,T Pessary 100 mg 
67 Fluconazole P,S,T Tablet 150 mg 
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Antiviral medicines 
68 Acyclovir P,S,T Tablet 200 mg 

Antimalarials 
69 

ACT-AL P,S,T 

6mths-3 yrs 
70 3 yrs- 8 yrs 
71 9 yrs-14 yrs 
72 14 yrs and above 
73 Artesunate P,S,T Powder for Injection 60 mg 
74 Chloroquine P,S,T 

Tablet 150 mg 
75 Oral liquid 50 mg/5 ml 
76 

Primaquine 
 

P,S,T 
Tablet 2.5 mg 

77 Tablet 7.5 mg 
78 Quinine P,S,T 

Tablet 300 mg 
79 Injection 300 mg/ml 

Anti-anaemic medicines 
80 Ferrous salt (A) + Folic 

acid (B) P,S,T 
Tablet 100 mg elemental iron 
(A)+500 mcg (B) 

81 Folic acid P,S,T Tablet 5 mg 
82 Phytomenadione  

(Vitamin K1) P,S,T Injection 10 mg/ml 
83 Iron Sucrose 

S,T Injection 100mg/5ml 
Antihypertensive medicines 

84  Amlodipine  P,S,T Tablet 5mg 
85 Telmisertan  P,S,T Tablet 40mg 
86  Noradrinaline P,S,T Injection 2mg/ml 
87 

Furosemide  P,S,T 
Injection 10mg/ml 

88 Tablet 40mg/ml 
89 Labetalol 

P,S,T Injection 5 mg/ml 
90 Tablet 100mg 

Dermatological medicines 
91 Clotrimazole P,S,T Cream 1% 
92 Methylrosanilinium 

Chloride (Gentian Violet) P,S,T Topical preparation 0.25% to 2% 

93 Povidone iodine P,S,T Solution 10% 
94 Silver sulphadiazine P,S,T Cream 1% 
95 Betamethasone  Cream 0.1% 

 Scabicides and pediculicides 
96 Permethrin P,S,T 

Lotion 1% 
97 Cream 5% 

Disinfectants and antiseptics 
98 Ethyl alcohol(Denatured) P,S,T Solution 70% 
99 Hydrogen peroxide P,S,T Solution 6% 

100 Bleaching powder P,S,T Containing not less than 30% w/w 
of available chlorine (as per I.P) 

Diuretics 
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101 Mannitol P,S,T Injection 20% 
102 Spironolactone P,S,T Tablet 25 mg 

Ear, nose and throat medicines 
103 Ciprofloxacin P,S,T Drops 0.3 % 
104 Clotrimazole P,S,T Drops 1% 

Gastrointestinal medicines 
105 Omeprazole P,S,T Capsule 20 mg 
106 Pantoprazole S,T Injection 40 mg 
107  

Ondansetron 
 

S,T 
Tablet 4 mg 

108 Oral liquid 2 mg/5 ml 
109 Injection 2 mg/ml 
110 Oral rehydration salts P,S,T As licensed 
111 Zinc sulphate P,S,T Dispersible Tablet 20 mg 

Mental Health medicines 
112 Diazepam  T Injection 10 mg/2 ml 
113 Clonazepam T Tablet 0.5mg 
114 Haloperidol T Injection 5mg/ml 
115 Promethazine T Injection 25mg/ml 
116 Fluoxetine T Capsule 20mg 
117 Risperidone T Tablets 2 mg 
118 Trihexyphenydyl T Tablet 2mg 

Hormones/Contraceptives 
119 Combined oral 

contraceptive P,S,T  

120 Progesterone only pill P,S,T  
121 Centchroman-Chhaya P,S,T  
122 Emergency 

contraceptive pill 
P,S,T  

123 DMPA(Depot Medrony 
Progesterone Acetate) 

S,T Injection 

124 IUD containing Copper P,S,T As licensed 
125  

Condom 
 

P,S,T 
As per the standards prescribed 
in Schedule R of Drugs and 
Cosmetics rules, 1945 

Diabetes mellitus 
126 Glimepiride   Tablet 2 mg 
127 Metformine   Tablet 5 mg 
128 Insuline (soluble)   Injection 40 IU/ml 
129 Glucose   Injection 25% 

Anti-infective medicine 
130 Acyclovir P,S,T Ointment 3% 
131 Ciprofloxacin P,S,T 

Drops 0.3 % 
132 Ointment 0.3% 
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133 Gentamicin P,S,T Drops 0.3% 
134 Neosporin – H  Ointment 

Mydriatics 
135 Atropine P,S,T 

Drops 1% 
136 Ointment 1% 
137 Phenylephrine P,S,T 

Drops 5% 
138 Drops 10 % 

Oxytocics and Antioxytocics 
139 Mifepristone T Tablet 200 mg 
140 Misoprostol T 

Tablet 100 mcg 
141 Tablet 200 mcg 
142 Oxytocin S,T Injection 5 IU/ml 

Medicines acting on the respiratory tract 
143 

 
Salbutamol 

 
P,S,T 

Tablet 2 mg 
144 Oral liquid 2 mg/5 ml 
145 Respirator solution for use in 

nebulizer 5mg/ml 
Solutions correcting water, electrolyte disturbances 

146 
Glucose 

P,S,T Injection 5% 
147 P,S,T Injection 10% 
148 P,S,T Injection 25% 
149 Glucose (A) + Sodium 

chloride(B)  

P,S,T  
Injection 5% (A) + 0.9% (B) L 

150 Potassium chloride P,S,T 
Injection 150 mg/ml 

151 Oral liquid 500 mg/5 ml 
152 Ringer lactate P,S,T Injection (as per IP) 
153 Sodium bicarbonate P,S,T Injection (as per IP) 

Vitamins and minerals 
154 Calcium Carbonate  Tablet 500 mg 
155  

Cholecalciferol 
 

P,S,T 
Tablet 1000 IU 

156 Tablet 60000 IU 
157 Oral liquid 400 IU/ml 
158 Nicotinamide P,S,T Tablet 50 mg 
159 Pyridoxine  Tablet 100 mg 
160 Riboflavin P,S,T Tablet 5 mg 
161 Thiamine P,S,T 

Tablet 100 mg 
162 Injection 100 mg/ml 
163 Vitamine ‘A’ 

 Capsule 100000 IU 
164 Oral liquid 100000 IU/ml 

OTHERS 
165 Haemodialysis fluid 

(Dialysis solutions)  

S,T As licensed 

166 Intraperitoneal dialysis 
solution  

S,T As licensed 
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ESSENTIAL DRUGS FOR COMMUNITY HEALTH CENTRE/ PRIMARY HEALTH CENTRE, 
NHM, MIZORAM 

SL.NO NAME OF DRUG LEVEL OF 
CARE IN NLEM 

DOSAGE TYPE 

Local Anaesthetics 
1 

Lignocaine  
P,S,T Topical forms 2% 

2 Injection 1% 2% 
Analgesics, anti pyretics, non steroidal anti inflammatory medicines 

3 
Diclofenac 

P,S,T Tablet 50mg 
4 Injection 25mg/ml 
5 Paracetamol  P,S,T Syrup 125mg/ml 
6 Tramadol   Injection 50mg/ml 

Anti allergic and medicines used in anaphylaxis 
7 

Ceterizine  
P,S,T Tablet 10mg 

8 Oral liquid 5mg/5ml 
9 Dexamethasone  P,S,T Injection 4mg/ml 

Antidotes and other substances used in poisoning 
10 Activated charcoal P,S,T Powder (as licensed) 
11 

 
Snake venom (a) antiserum  
(b) lyophilized polyvalent 

P,S,T a) Injection 
b) Powder for injection 

Anticonvulsants/antiepileptics 
12 Phenytoin  P,S,T Injection 100mg/ml 

Intestinal anti helminthics 
13 

Albendazole  
P,S,T Tablet 400mg 

14 Oral liquid 200mg/5ml 
Antibacterial  

15  
Amoxicillin  

 
P,S,T 

Capsule 250mg 
16 Capsule 500mg 
17 Oral liquid 125mg/5ml 
18 Ampicillin  P,S,T Powder for injection 500mg 
19 

Cefixime  P,S,T 
Oral liquid 50mg/5ml 

20 Tablet 200mg 
21 

Ceftriaxone  
P,S,T Powder for injection 250mg 

22 Powder for injection 1gm 
23 

Azithromycin  
P,S,T Tablet 250mg 

24 Oral liquid 200mg/5ml 
25 Ciprofloxacin  P,S,T Tablet 250mg 
26 Cotrimoxazole 

[Sulphamethoxazole (A) + 
Trimethoprim (B)] 

 
P,S,T 

Tablet 400mg (A) + 80mg (B) 
27 Oral liquid 200mg (A) + 40mg 

(B)/5ml 
28 Doxycycline  P,S,T Tablet  100mg 
29 Gentamicin  P,S,T Injection 40mg/ml 
30  

Metronidazole  
 

P,S,T 
Tablet 400mg 

31 Injection 500mg/100ml 
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32 Oral liquid 200mg/5ml 
Antifungal medicines 

33 Fluconazole  P,S,T  
Antimalarial drugs Tablet 150mg 

34 
 
ACT-AL 

 
P,S,T 

6 months-3 years 
35 3 years-8 years 
36 9 years -14 years 
37 14 years and above 
38 Artesunate P,S,T Powder for injection 60mg 
39 

Chloroquin  P,S,T 
Tablet 150mg 

40 Oral liquid 50mg/5ml 
41 

Primaquin  P,S,T 
Tablet 2.5mg 

42 Tablet 7.5mg 
43 

Quinine  P,S,T 
Tablet 300mg 

44 Injection 300mg/ml 
Antianaemia medicines 

45 Ferrous salt (A)+Folic acid (B) P,S,T Tablet 100mg elemental iron 
(A)+ 500mcg(B) 

46 Folic acid P,S,T Tablet 5mg 
47 Phytomenadione ( Vitamin K1) P,S,T Injection 10mg/ml 
48 Iron Sucrose S, T Injection 100mg/5ml 

Antihypertensive medicines 
49 Amlodipine  P,S,T Tablet 5mg 

Dermatological medicines 
50 Povidone Iodine P,S,T Solution 10% 
51 Silver sulphadiazine P,S,T Cream 1% 

Scabicides and pediculicides 
52 Permethrin  P,S,T Cream 5% 

Disinfectants and antiseptics 
53 Ethyl alcohol (Denatured) P,S,T Solution 70% 
54 Hydrogen poroxide P,S,T Solution 6% 
55 Bleaching powder P,S,T Containing not less than 30% 

w/w of available chlorine (as 
per I.P) 

Diuretics 
56 Furosemide  P,S,T Injection 10mg/ml 

Gastrointestinal medicines 
57 

Ondansetron  S,T 
Oral liquid 2mg/5ml 

58 Injection 2mg/ml 
59 Oral rehydration salts P,S,T As licensed 
60 Zinc sulphate P,S,T Dispersible tablet 20mg 

Solutions correcting water, electrolyte disturbances 
61 Glucose (A)+ Sodium chloride 

(B) 
P,S,T Injection 5% (A)=0.9% (B) L 

62 Potassium chloride P,S,T Injection 150mg/ml 
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63 Oral liquid 500mg/5ml 
64 Ringer Lactate P,S,T Injection (as per IP) 
65 Sodium bicarbonate P,S,T Injection (as per IP) 
66 Sodium Chloride P,S,T Injection 0.9% 

Vitamins and minerals 
67 Calcium carbonate P,S,T Tablet 500mg 
68 Thiamine  P,S,T Tablet 100mg 
69 

Vitamin A P,S,T 
Capsule 100000 IU 

70 Oral liquid 100000 IU/ml 
Oxytocics and Antioxytocics 

71 Mifepristone T Tablet 200 mg 
72 Misoprostol T 

Tablet 100 mcg 
73 Tablet 200 mcg 
74 Oxytocin S,T Injection 5 IU/ml 

Hormones/Contraceptives 
75 Combined oral contraceptive P,S,T  
76 Progesterone only pill P,S,T  
77 Centchroman-Chhaya P,S,T  
78 Emergency contraceptive pill P,S,T  
79 DMPA(Depot Medrony 

Progesterone Acetate) S,T Injection 

80 IUD containing Copper P,S,T As licensed 

81 
 

 
Condom 

 
P,S,T 

As per the standards 
prescribed in Schedule R of 
Drugs and Cosmetics rules, 
1945 
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ESSENTIAL DRUGS FOR SUB CENTRE, NHM, MIZORAM 

SL. 
NO 

NAME OF DRUG LEVEL OF CARE 
IN NELM 

DOSAGE TYPE 

Local Anaesthetics 
1 Lignocaine P,S,T Injection 2% 

Analgesics, antipyretics, non-steroidal anti inflammatory medicines 
2 

Diclofenac  
P,S,T Tablet 50mg 

3 Injection 25mg/ml 
4 Paracetamol  P,S,T Syrup 125mg/ml 

Antiallergic and medicines used in anaphylaxis 
5 Cetrizine  P,S,T Tablet 10mg 
6 Cetrizine P,S,T Oral liquid 5mg/5ml 

Intestinal Antihelminthics 
7 

Albendazole  P,S,T 
Tablet 400mg 

8 Suspension 200mg/ml in 10ml 
bottle 

Antibacterial 
9  

Amoxicillin  
 

P,S,T 
Capsule 250mg 

10 Capsule 500mg 
11 Oral liquid 250mg/5ml 

Antimalarial drugs 
12  

ACT-AL 
 

P,S,T 
6 months-3 years 

13 3 years-8 years 
14 9 years -14 years 
15 14 years and above 
16 Chloroquin  P,S,T Tablet 150mg 
17 Oral liquid 50mg/5ml 
18 Primaquin  P,S,T Tablet 2.5mg 
19 Tablet 7.5mg 
20 Quinine  P,S,T Tablet 300mg 

Antianaemia medicines 
21 Ferrous salt (A)+Folic acid 

(B) 
P,S,T Tablet 100mg elemental iron 

(A)+500mcg (B) 
22 Folic acid P,S,T Tablet 5mg 

Disinfectants and antiseptics 
23 Ethyl alcohol (denatured) P,S,T Solution 70% 
24 Methylrosanilinium 

Chloride ( Gentian Violet) 
P,S,T Topical preparation 1% 

25 Povidone Iodine P,S,T Solution 10% 
26 

Bleaching Powder 
P,S,T Containing not less than 30% 

w/w of available chlorine (as per 
I.P) 

Gastrointestinal medicines 
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27 Oral rehydration salts P,S,T As licensed 

28 Zinc sulphate P,S,T Dispersible tablet 20mg 
Anti infective medicines 

29 Ciprofloxacin  P,S,T Ointment 0.3% 
Oxytotics and Antioxytocics 

30 Methylergometrine  P,S,T Tablet 0.125mg 
Vitamins and minerals 

31 
Vitamin A 

P,S,T Capsule 5000 IU 
32 Capsule 10000IU 

Hormones/Contraceptives 
33 Combined oral 

contraceptive P,S,T  

34 Progesterone only pill P,S,T  
35 Centchroman-Chhaya P,S,T  
36 Emergency contraceptive 

pill P,S,T  

37 IUD containing Copper P,S,T As licensed 
 

38 
 
Condom 

 
P,S,T 

As per the standards 
prescribed in Schedule R of 
Drugs and Cosmetics rules, 
1945 

 


